





cnvironmental Protection Agency
Office of Enforcement
EPA-330/2-77-003

EVALUATION AND WASTEWATER CHARACTERIZATION
NORTHEAST PHILADELPHIA WATER POLLUTION CONTROL PLANT

Philadelphia, Pennsylvania
(September 16-23, 1976)

Jénuary 1977

‘ National Enforcement Investigations Center - Denver, Colorado
and
Region III - Philadelphia, Pennsylvania



II
IT1
IV

VI

VII

CONTENTS

INTRODUCTION . . . . . .« . v v v v .. 1
CONCLUSIONS . . . . .« ¢ v v v v v v . . 4
EVALUATION PROCEDURES . . . . . . . .. 10
COMPLIANCE MONITORING . . . . . . . . . 13
WASTEWATER CHARACTERIZATION . . . . . . 20
Delaware Low Level Interceptor . . . . . 20
Somerset Low Level Interceptor . . . . . 32
Frankford Low Level Interceptor . . . . 34
Frankford High Level Interceptor . . . . 36
Final Effluent . . . . . . . . . . . .. 38
DYE TRACING AND WATER QUALITY STUDY . . 4
Background . . . . . . . .. . .. ... 4]
Methodology . . . . . . . . . . . ... 4]
Results . . . . . . . ¢ v v v v, 42
Interpretation . . . . . .. ... .. 47
ORGANICS INTERPRETATION . . . . . . . .
Determining the Toxicity Index . . . . . 48
Toxicity Data . . . . . . . . . . ... 62
Assessment . . . . . . e e e e e e e . 69
REFERENCES . . . . . . . . . 85
APPENDICES
A Reconnaissance Report
B Visit/Inspection of City of Philadelphia
Torresdale Water Treatment Plant
C Dye Dilution Technique for Flow Measurement
D Chain of Custody Procedures
E Analytical Procedures and Quality Control
F Organics Analytical Methodology
G

Determination of Toxicity Index

iii



o LONOONHWN —

FIGURE

Schematic Flow Diagram . . . . . . . . . . . . . . . . ... 2
TABLES
Sampling Summary . . . . . . ... ... ... ... ... 12
Self-Monitoring Data Northeast WPCP Effluent . . . . . . . . 14
Field Measurements and Analytical Data . . . . . . . . . . . 16
PHData . . . . . . . . . s 17
Summary of Major Contributing Industries . . . . . . . . . . 21
0i1 and Grease Data . . . . v v v v v v v e e 25
Nutrient Data . . . . . . . . ... (e e e e e s e e e e . 26
Heavy Metals Data . . . . . . . . . . . . . . v v o v . .. 27
Raw Wastewater Characteristics - Delaware
Low Level Interceptor . . . . . . . . & v v v v v v v . .. 30
Raw Wastewater Characteristics - Somerset
Low Level Interceptor . . . . . . . . . v v v v v v v ... 33
Raw Wastewater Characteristics - Frankford
Low Level Interceptor . . . . . . . . . . . . . . . .... 35
Raw Wastewater Characteristics - Frankford
High Level Interceptor . . . . . . . . . . v v v v v v . .. 37
Comparison of Influent and Effluent Characteristics . 39
Mean Percent Removal and Standard Deviation . . . . . . . . 40
Delaware River Tidal Conditions . . . . . . .. .. . ... 43
Comparison of Dye Injection Rate at Northeast WPCP
and Dye Concentration at Torresdale WIP Intake . . . . . . . 45
Comparison of Water Quality . .. .. .. ... ...... 46
Volatile Organics . . . . ... .. ... e e e e e e e 49
Non-Volatile Organics . . . . . . . . . . . . v . .. .. 51
Summary of Reported Toxic Doses by Organism ‘and
Type of Exposure . . . . . . v v v v e e e e 63
Summary of Oral and Inhalation Exposures to
Toxic Organic Chemicals . . . . . . . . . . . v v v . ... 64
Flow at Organic Sample Sites . . . . . . ... . .. ... 73
Non-Volatile Organics Loadings . . . . . . . . . . . ... 74

Volatile Organics Concentrations and Estimated Loads . . . 76
Organic Compounds Observed in Both the Northeast WPCP
Effluent and the Torresdale WTP Intake . . . . . . . . . . 83

iv



I. INTRODUCTION

The Northeast Philadelphia Water Pollution Control Plant (WPCP),
servicing the Northeast section of the Philadelphia metropolitan area,
treats an average 720,000 m3/day (190 mgd) of domestic and industrial
wéstewaters. The National Pollutant Discharge Elimination System (NPDES)
Permit No. PA 0026689, issued December 31, 1974 and effective February 13,
1975, established certain requirements for the plant. Following issuance
of the permit, the city of Philadelphia by letter dated January 17, 1975,
requested an adjudicatory hearing to contest several permit requirements.

In June 1976, EPA, Region III, requested that the National Enforce-
ment Investigations Center (NEIC) conduct an intensive field survey at
the Northeast WPCP to gather data pertinent to the upcoming hearings.
NEIC was asked to conduct routine NPDES compliance monitoring, to evaluate
possible effects due to tidal action, of the Northeast discharge on the
Torresdale Water Treatment Plant (WTP), and to evaluate the kinds and
disposition of a broad range of complex organic compounds believed to be
discharged from the Northeast WPCP. The Northeast WPCP was of particular
concern in that the city does not have a pre-treatment ordinance to re-
gulate its many industrial users.

The Northeast plant is an intermediate plant providing approximately
60% BOD and TSS removal. Schematically [Fig. 1] the treatment process
" is a modified activated sludge system. Due to limited aeration capacity,
however, treatment efficiency is considerably less than that of a secon-
dary plant.

Raw wastewater reaches the plant via four interceptors. Flow from
three interceptors passes through grit removal facilities at the



FRANKFORD
GRIT CHAMEER ——— o ___———
FRANKFORD F—
HIGHLeEveLE—=—— l !
Z I SOIERSET LOV/ LEVEL
4. i FRANKFORD LOW LEVEL
210
l DELAWARE LOW LEVEL
a * =4 |
§° | i
5 | TIEITTI
SUPEBRNATANT 3 PLANT G
AERATION TANK I GRIT 5
d I CHAMBER g
FUMP
station | S -
I —l  gv-pass
J L]
LAGOON 2 WASTE !
I ] ACTIVATED SLUDGE
24 | |
= N
. 44 ZZ \ PLANT
i O | &2 RN srpass 4
' H . | : ; \\\K\\\\\‘ 1
NAERO3IC | |- : SN |
DIGESIERS u 1 K r ' - “"'"' "-'—'- ————— —J
] ] 1
[ ] ! 1t
) W 411 = -
o OO v SLUDGE "-
' ' .t l DISTAIGUTION | |
00" L el
: s l'— I
HOT SLUDGE : = lu‘ =
re SR 12
R i8l2: e
= 5 4 ["2]
SHAS HEATIRS [5G ¢ ,g]g b | g @
18 é Q o I%
- — . & 2
COLD SLUDGE :glx gl ! N b3 e
) < ]! \ :
FUPS @ ' b.¢lelalelelsla ]
wed H AARANNANRAN
I A '
(]
SLUDGE )l o
COINCENTRATION R ol A (-,
TANRKS o,
' o) 3
1 "o
--—L---J---____‘
LEGEND 3
e——p= VASTEWATER FLOW 3
o o SECONDARY SLUDGE FLOW @ 6 Q\\g\\\
eet PRIMARY/SCCONDARY SLUDGE FLOW L \}\ N \l
| <

KODIFIED AERATION TRAIN 41
{8 PASSES)

\J MOODIFIED AERATION TRAIN #2
\ § 112 PASSES, IUCONRTACT, 2 STABILIZATION)

PLANT EFFLUENT §

Figure 1. Schematic Flow Diagram
Philadelphia Northeast Water Pollution Control Plant



Northeast plant. Grit is removed from the wastewater of the fourth
interceptor at a remote facility. Additional unit processes include
primary clarification, aeration, and secondary clarification. Effluent
is discharged without disinfection to the Delaware River approximately
six miles downstream from the Torresdale WTP. Sludge is anaerobically
digested and barged to sea for disposal.

The Torresdale WTP, with a rated capacity of about one million
m3/day (280 mgd), operates at full capacity during the summer and treats
an average of 0.76 x 108 m3/day (200 mgd) during the winter. The
treatment process includes the following major unit operations; screen-
ing, prechlorination, preliminary settling, flocculation, final settling,
filtration, post-chlorination, and fluoridation. Raw water from the
Delaware River enters the plant through a tide gate which automatically
operates on head differential. When the water level in the river
exceeds the water level in the preliminary settling basin by 15 cm (6
inches), the gate opens allowing the basin to fill until its level is
within 5 cm (2 inches) of the river level. Operation of the intake
closely parallels flood tide. Typically, the intake gates open about 30
minutes after the beginning of flood tide and close about 30 minutes
after the end of flood tide. Thus, tidal action brings downstream water
into the water treatment plant. NEIC was asked to evaluate Torresdale
WTP water because of potential contamination from the Northeast WPCP and
other downstream sources.



II. CONCLUSIONS

Raw wastewater and final effluent from the Philadelphia Northeast
WPCP were monitored by NEIC for seven consecutive days from September
16 to 23, 1976. Effluent was monitored to determine compliance

with NPDES permit limitations. Raw wastewater was characterized by
monitoring for a broad range of pollutants. The Torresdale WTP,
which intakes water during f]bod tide, was monitored to determine

the effect of the Northeast WPCP discharge six miles downstream.
Tracing dye was released into the Northeast effluent from September
11 to 23, 1976 to evaluate the extent to which the effluent is
diluted upon arrival at the Torresdale intake.

City of Philadelphia self-monitoring procedures have not complied
with EPA requirements. The NPDES permit states that, "Samples and
measurements taken as required herein shall be representative of
the volume and nature of the monitored parameters." During the
NEIC survey, city officials stated that samples are equal-volume
composites. EPA also recommends a maximum six-hour holding time
for BOD samples. City officials indicated during the survey that for
about the past two years it has been the practice to hold BOD
samples 18 hours before beginning the analysis. This practice
generally results in lower than actual BOD values. It was also
determined that the City monitors plant influent downsewer of
supernatant and sludge concentration tank return flows. This
practice would theoretically cause BOD and TSS percent removal
figures for the two years prior to the NEIC survey to be high by
approximately 1 and 2%, respectively.



NEIC compliance monitoring results indicated that the 7-day average
BOD and TSS limitations were met. NPDES initial limitations are
compared with survey results as follows:

NPDES 7-Day NEIC 7-Day
Limitations Results
BOD ’150 mg/1 - 87
TSS 165 mg/1 69

pH limitations were exceeded on numerous occasions during the
survey. The permit requires that final effluent pH be within the
limits of 6.0 to 9.0 at all times. NEIC measured effluent pH
hourly throughout> the seven-day monitoring period. Twenty-three
measurements were less than 6.0 and one measurement was greater
than 9.0.

Influent reaches the Northeast WPCP via four interceptors, each of
which NEIC monitored separately. Results indicated that the major
sources of industrial wastes discharge to the DLL (Delaware Low
Level) and the SLL (Somerset Low Level) interceptors. The daily
TSS, BOD, COD and o0il and grease concentrations varied widely,
ranging from 130 to 680, 150 to 600, 410 to 920, and 8 to 320 mg/1,
respectively. Similarly, pH fluctuated widely in the DLL and SLL
flows ranging from 1.2 to 11.0. The pH of raw wastewater from the
DLL and SLL interceptors was severely depressed for extended
periods on several occasions. Consecutive hourly readings on
September 18, 19, and 20 showed that the pH of the DLL flow was
less than 4.0 during three major periods extending 8, 12, and 5
hours, respectively. Data indicated that limited industrial wastes

were also present in FLL (Frankford Low Level) and the FHL (Frankford
High Level) flows. '



Final effluent monitoring results indicated that removal efficiencies
were sporadic for some pollutants and relatively constant for

others. TSS and BOD removal efficiencies changed 41 and 28%,
respectively in one day. The high variability in removal efficiency
is thought to be one of the effects of incompatible industrial

wastes on the biological treatment system. Final effluent pH

ranged from 4.0 to 9.2. On three different sampling days, consecutive
hourly pH measurements were less than 6.0 for eight, five and four
hours. It is most probable that the depressed pH impaired the
efficiency of the biological :system.

Tracing dye was injected under mean tidal conditions into the
Northeast WPCP final effluent and found to be carried upstream by
flood tides to the Torresdale WTP intake within one tide cycle.
Approximately 1 to 2% of the dye concentration at Northeast was
found at the Torresdale intake. A persistent pollutant discharged
.from Northeast at a concentration of 1 mg/1 could be expected to be
in the Torresdale raw water at a concentration of 0.01 to 0.02
[...]
carcinogen, occurred in the Northeast WPCP influent and in an upstream
discharge, but was not detected in the Northeast WPCP effluent discharged
during the NEIC survey. The three-day total load of suspected carcinogens
discharged to the Delaware River from Northeast was, non-volatile organics --
94 kg (207 1b) and estimated volatile organics based on grab samples --
225 kg (494 1b). '

Monitoring at two upstream stations in the Delaware River revealed
the presence of naphthalene (90), a suspected carcinogen at a concentration
of 0.05 ug/1.



80

Torresdale Water Treatment Plant

Forty-four compounds were detected in the Torresdale WTP intake,
the finished water or both. Many of these compounds occurred in one or
more influents to the Northeast WPCP and some also occurred in upstream
samples from the Delaware River. One important finding was that 18
compounds that have not been previously reported in the literature were
discovered in the finished drinking water of the Torresdale WTP. The
scope of the literature survey, included extensive computerized searches
[Appendix G]. Of the following 1ist of compounds detected at the"
Torresdale WTP, those compounds with an asterisk have not previously
been reported in drinking water.

Compound Compound
Number Name
3 acetone
4 dimethoxymethane
5 dichloromethane
9 chloroform
N 1,2-dichloroethane
14 bromodichloromethane
27* 3-chlorocyclohexene
29 m+ p xylene
31 styrene
33* 1-chlorocyclohexene
37 . 2-hexanone
42 benzaldehyde
43 bis(2-chloroethyl)ether
48* 1,1,1,3-tetrachloro-2—methy1-2-propano]
54* 2-bromo-1-methyl-propylacetate
55% cis-2-chlorocyclohexanol
58 m-dichlorobenzene
63* , 2-ethyl-1-hexanol
68* cis-1,2-dichlorocyclohexane
73* trans-1,2-dichlorocyclohexane
74* 2-pheny1-2-propanol
81* benzyl cyanide
96 1,2-bis(2-chloroethoxy) ethane
99 p-tert-butylphenol
107* butyl butanoate
108 5-bromobenzofuran
11* isobutyl butanoate

121 dimethyl phthalate



81

Compound Compound

Number Name

122* 2-tert-butyl-p-hydroxy anizole
124* 2-tert-butyl-4-methoxy-phenol
128* 2,6-di-tert-butyl-4-methyl-phenol
129 A-di-o-isopropylidene-1-sorbose
130 substituted phenol

131 diethyl phthalate

132 tetramethyl butyl phenol
134 tri-n-butyl-phosphate
139* p-nony1-phenol

140* isoamyl benzoate

142* diallyl phthalate

145 2-methyl heptadecane

149 ) di-isobutyl phthalate
152 ’ hexadecanol

154 di-n-butyl phthalate

158 octadecanol

The chemicals are not human metabolites, but are either of industrial
origin or chlorinated derivatives of chemicals of industrial origin.
EPA is currently studying the effect of organic chemicals on chlori-
nation in the water treatment processes.

However, 13 of the 19 chemicals not previously reported are not
products of chlorination. Since such chemicals were not added during
the water treatment process, they were presumed to have been present in
the intake water from the Delaware River.

Two suspected carcinogens were detected in the raw water at the
Torresdale WTP intake. During three days of monitoring 0.1 kg (0.3 1b)
of bis(2-chloroethyl)ether (43) and, based on grab sample results, an
estimated 51 kg (111 1b) of chloroform (9) passed through the WTP
intake. Finished water monitoring results indicated the presence of two
suspected carcinogens. During three days of monitoring 0.5 kg (1.0 1b)
of tetramethyl butyl phenol (132) and based on one day's grab sample
results, an estimated 176 kg (387 1b) of chloroform (9) were distributed
to the City. Bis(2-chloroethyl)ether (43) was present in effluent from
the Northeast WPCP at an average concentration of 17 ug/1 and in in-
fluent to the Torresdale WTP at a concentration of 0.13 ug/1.



82

Stated another way, effluent was diluted to 0.8% by the time
dischdrged pollutants reached the Torresdale WTP intake. Because
industrial chemical inputs to the Northeast WPCP are not uniform,
neither are effluent discharges to the Delaware River. A dye study by
NEIC (Section VI), combined with other studies, showed that the North-
east discharge was diluted to about 1% by the time it reached the Torres-
dale WTP intake during flood tide. In the case of chloroform (9), a
suspected carcinogen, it has been shown that chlorination will produce
chloroform (9) from other chemicals not removed in the water treatment
process.3,* During the NEIC study 0.16 ug/1 of chloroform (9) was
present in the finished drinking water from the Torresdale WTP on day 2,
but none was detected for day 1 or day 3. Were this the average concen-
tration for day two, 170 kg (370 1b) would have been released.

0f the 44 compounds under consideration in this section, 29 occurred
at the Torresdale WTP intake. Included in this group were cis-1,2-
dichlorocyclohexane (68), 1,2-bis(2-chloroethoxy)ethane (96), and 2-
methyl heptadecane (145), which occurred upstream from the WTP intake,
but not in the Northeast WPCP effluent. As discussed previously, these
compounds are of industrial origin. Accordingly, 2-methyl heptadecane
(145) was reported in the influent to the Northeast WPCP. Twenty-one
industrial chemicals in this subgroup were reported in one or more
influents to the Northeast WPCP. Fourteen of these compounds occurred
both in the discharge from Northeast and in the Torresdale WTP intake.
These compounds, and their relative dilution from discharge to inlet are
given in Table 25. This greater than threefold difference in dilution
can be better understood in view of both the complicated tidal regime
and the wide variance in waste loading to the Delaware River. For
example, 13 kg (28 1b) of diethyl phthalate (13) were discharged during
the three days of sampling, while an estimated 3,830 kg (8,430 1b) of
acetone (3) were discharged, a difference in concentration of almost 300
times.



83

Table 25

ORGANIC COMPOUNDS OBSERVED IN BOTH THE
NORTHEAST WPCP EFFLUENT AND THE TORRESDALE WTP INTAKE

Compound Compound Rg]atjveT
Number Name D]];t1on
3 Acetone ’ 3
4 Dimethoxymethane
5 Dichloromethane 50
9 Chloroform 70
11 1,2-dichloroethane 0.3
29 m& p xylene 0.01
31 Styrene 0.09
43 Bis(2-chloroethyl)ether 0.01
63 2-ethyl-1-hexanol 0.04
74 2-pheny1-2-propanol . 0.04
96 1,2-bis(2-chloroethoxy)ethane 0.6
121 Dimethyl phthalate 2
130 Substituted phenol 2
131 Diethyl phthalate 1
3

139 p-nonyl1-phenol

t Relative dilution was computed from average concentrations during
the three-day sampling period.



84

During the three-day monitoring period, a total of 560 kg (1,230
1b) of non-volatile organics and an estimated 187 kg (410 1b) of volatile
organics were detected in the Torresdale WTP intake. Finished water
monitoring showed the presence of 46 kg (101 1b) of non-volatile organics
during the three-day period. Volatile organics were monitored only one
day by grab samples. The estimated volatile organics load for one day
of sampling was 250 kg (550 1b).



85

REFERENCES

Manual of Methods for Chemical Analysis of Water and Wastes, 1974,
U. S. Environmental Protection Agency, Office of Technology Transfer,
Washington, D.C.

Influent and Effluent Metal Loadings at Philadelphia's Wastewater
Pollution Control Plants, November, 1974. Industrial Waste Unit,
Philadelphia Water Department.

Letter from EPA Regional Administrator to Mayor Frank L. Rizzo,
dated April 21, 1972. ’

National Interim Primary Drinking Water Regulations, Federal
Register, Vol. 40, No. 248 - Wednesday, December 24, 1975.

Lawrence H. Keith, 1976. Identification and Analysis of Organic

Pollutants in Water, Ann Arbor Science, Box 1425, Ann Arbor, Mich.
48106, 553 p.

Clinical Ecology, 1976. Lawrence C. Dickey. Ed.; Charles C.
Thomas, Pub., Springfield, I11., 807 p.

Herbert E. Christensen and T. T. Luginbyhl, Eds., 1974. Toxic
Substances List 1974. U. S. Dept. HEW, Rockville, Md.

Herbert E. Christensen and T. T. Luginbyhl, Eds., 1975. Suspected

Carcinogens - A Subfile of the NIOSH Toxic Substances List. U. S.
Dept. HEW, Rockville, Md.

Douglas B. Seba, Toxic Substances Coordinator, EPA National Enforcement

égggstigations Center, Bldg. 53, DFC, Denver, Colorado, 303/234-



APPENDICES

Reconnaissance Report

Visit/Inspection of City of Philadelphia
Torresdale Water Treatment Plant

Dye Dilution Technique for Flow
Measurement

Chain of Custody Procedures
Analytical Procedures and Quality Control
Organics Analytical Methodology

Determination of Toxicity Index



APPENDIX A
RECONNAISSANCE REPORT



RECONMATSSARCE REPQRT-”
PHILADELPHIA NORTHEAST WATER POLLUTION CONTROL PLANT

A reconnaissance inspection of the Philadelphia Northeast Vater Pollution
Control Plant was conducted on June 30, 1976. The following people '
participated:

Francis Crumety, Plant Operator

Bob Sharp, Assistant Superintendent

Bi11 Blackman, Ed Struzeski, Jim Vincent, and Jim Pennington of NEIC
and Ed Rogan, EPA Region III

Mr. Rick Dimenna, the Plant Superintendent, was on vacation. It was
explained that NEIC at the request of EPA Region III will conduct
compliance monitoring in the near future.

¢

General Information

The existing Northeast Plant was constructed in 1951. Additional
secondary treatment capacity was added in 1962 and 1970 with the
addition of aeration basin No. 5 and an additional blower instalied
in 1961 and 1970 respectively. Major plant operations include grit
removal, raw sewage pumping, flow measurement, primary sedimentation,
aeration, final sedimentation, and discharge to the Delaware River.
Anaerobically digested sludge is barged to sea for final disposal.

Raw sewage reaches the plant via four main interceptors. Three

of these interceptors are referred to as low level interceptors and
wastewater is pumped after grit removal and prior to treatment. The
low level interceptors are the Delaware.Low Level (DLL), the Frankford
Low Level (FLL), and the Somerset Low Level (SLL). A fourth interceptor,
the Frankford High Level (FHL), discharges to the primary clarifiers by
gravity. Grit is removed at a grit removal facility located several
miles from the plant. Average flow to the plant is 190 mgd. Four
Venturi meters measure and record plant influent flow. During the
inspection flow through the major interceptors was as follows: DLL

84 mgd; SLL and FLL combined 34 mgd; and FHL 60 mgd for a total of

178 mgd. Major industrial input to the system is reportedly on the

DLL interceptor while the FHL interceptor sewers primarily residential
area. '

Because much of the system is combined sewers, influent flow rapidly
increases during a rain storm. When this happens the Somerset gate

is the first to be closed causing wastewater to back up into the sewer
until it reaches a relief point. A map at the plant indicated that
several such relief points.were located on the SLL interceptor adjacent
to the river. Mr. Crumety estimated that during the first 6 months of
1976 the Somerset gate was closed approximately 20 times. Thus the
vast majority of combined sewer overflows logically occur from the SLL
interceptor. ‘



Plant Operation

Mr. Sharp indicated that the plant removes approximately 30% of the

BOD and suspended solids during primary treatment and an additional

40% through secondary treatment. Grit is removed from the grit chambers

by mechanical scrapers which operate approximately two hours per shift.
Screenings and grit are trucked to lagoon A. Primary sludge is pumped
once per day from each of four primary clarifiers for approximately 6 hours.
Plant officials reported that oil and grease from each tank is skimmad

for approximately 6 hours per day. Accumulated scum is collected in

a manually operated scum trough and pumped to lagoon B by pneumatic
ejectors.

Mr. Sharp reported that the following control parameters are used to
operate the aeration system. The dissolved oxygen level is maintained
at from 2.6 to 3.0 mg/1. The mixed liquor volatile suspended solids
(MLVSS) is maintained at 2,000-3,000 mg/1. A sludge age of 6 to 7

is maintained. Sharp reported that the sludge volumz index is 50

to 60. The aeration basin is operated on a modified aeration-contact
stabilization process. Total air supply is 85,000 cfm. A good descrip-
tion of the operating mode for the five basins could not be obtained
from either Mr. Sharp or Mr. Crumety. They referred to Basins 1 and 2
as the modified aeration process and maintain an MLVSS of 1,000 mg/1.
Basins 3 and 4 are reportedly contact basins in which an MLVSS of 7,000
to 9,000 mg/1 is maintained. Basin 5 is a reaeration basin.

The return sludge rate is approximately 15-22% of the flow. Plant
flow meters indicated a return sludge flow of 21 mgd (12% of the total
flow) during the inspection The activated sludge basins were very
dark brown to black in color and had little of the normal earthy odor
present in the activated sludge process.

Additional scum has accumulated in the influent channels to the rectangular
secondary clarifiers. HNo facilities for removal of secondary scum were
included in the original plant design. However, temporary piping has

been installed and secondary scum is pumped to lagoon B.

Sludge is anaerobically digested in eight heated digesters. Reportedly
only primary sludge is pumped to the digesters. Prior to reaching the
digesters, however, primary sludge is gravity thickened. Digester
supernatant is returned to the head of -the plant via the SLL or the FHL
interceptor.

Plant personnel reported that all secondary sludge is recycled with
intermittent wasting back to the head of the plant via the Somerset
interceptor. Secondary sludge is wasted only on an emergency basis.
Five sludge ]agoons cover an extensive area south and east of the plant.
Lagoon A receives all grit and screenings. Lagoon B receives all
primary and secondary scum. Lagoon C, presently out of service, is
approximately two-tinirds full of dr1ed sludge and is maintained for



w

encrgency use. Lagoon D receives digested sludge and cupernatant
From Lagoon D d1gosLo' ‘1udge is pumped into barges for sea disi.nal.
Approximately 120 x 10" "1/yr of sludge is barged to seca. Lag n E
prosent]y out of service, is full of dried sludge. A1l storm drainage
in the plant area drains to the SLL interceptor.

Observations

Essentially all phases of the plant operation were run down and poorly
maintained. The grit removal and screening facilities were cluttered
with debris cons1st1ng of screenings and accumulated dried s]udge
apparently from previous overflow of the facilities. The primary
sedimentation basins showed an accumulation of floating scum at

several locations. Influent to the basins was not being distributed
evenly resulting in several stagnant areas in the basin. Scum removal
troughs were badly in need of cleaning and casual observation indicated
that consistent cleanup is not practiced.

Observation of the aeration basins revealed that diffusers were apparently
-clogged resulting in uneven distribution of air along the basin legs.
Secondary clarifier influent channels were badly c1ogged with accumulated
scum. Although temporary piping is installed for pumping of seccndary
scum to lagoon B, observation during the survey indicated that scum

had not been removed for some time.

During the inspection influent to the primary sedimentation basins

vias green in color for several minutes. Mr. Crumety stated that

wastewater from the Giobe Dye Company often caused color changes in

the influent. Although a multitude of industries discharge to the Northeast
Plant, Mr. Sharp and Mr. Crumety both stated that they have not experienced
problems from industrial wastes. A pH meter located at Grit Chamber 2
provides an .instantaneous readout of influent pH. However, pH is

not recorded or connected to an alarm system. Industries discharging

to Northeast routinely collect and transport samples to the city for
analysis by city personnel. Analyses are conducted at three labs,

tvo operated by the city and a private lab.

‘Th= plant effluent discharges to the Delaware River through 3 or 4
cutfall pipes at the end of a pier 150-200 yds long. Observation was
diring high tide and all outfall pipes were submerged.

Monitoring Locations

Combined influent from the four interceptors is currently sampled on
a routine basis from "Pit A" (entire flow) and "Pit B" (DLL, FLL, SLL).
Effluent is sampled at the "Combined Effluent Shack".

The attached schematic of the Northeast WPCP influent works shows that
-under normal operatlng conditions the only 1nterceptor for which
individual flow is measured is the FHL. Gate A is normally open to
prevent flooding of the bar screen serving the FLL and the SLL. As a



S.L.L.

SOMEMRTIL DVASE AN — 11 LUEMT

PuiL s o Bid o

F.LL.

G
N

. fevws
.‘&;'-) f)' - (\ ~

Wine =

D.LL.

AT AN
NORMALLY
ol

BAR Screens

e Ll T

¥ v GATER Y

r
¢

'R I

WET WeLL oas

<V

N
A Boesitoy o @ (H)

Li sl 4 (2l

é é é MNoRRLUY
. )

WL
[l
CESHES é\ PUMPS

A,
5 7| s q‘.

A
<
'7

[

—— Lo
TAETERS

/

T

CUATARERS

e X []

b



result, flows metered at the Venturi's do not represent flows from
individual interceptors. Thus it appears that flow weighted monitoring
of each individual interceptor will necessitate flow measurement by NEIC.



APPENDIX B

VISIT/INSPECTION OF CITY OF PHILADELPHIA
TORRESDALE WATER TREATMENT PLANT



10

ROM

SUBJECT:

ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT

NATIONAL FIELD INVESTIGATIONS CENTER— DENVER
BUILDING 53, BOX 25227, DENVER FEDERAL CENTER
DENVER, COLORADO 80225

Files oate: September 24, 1976

Industrial Waste Consultant

Visit/Inspection of City of Philadelphia Torresdale Water Treatment
Plant

Visit Made By: Messrs. W. C. é]ackman, J. Vincent, E. Struzeski, Jr.,
. and J. Pennington, all of EPA, NEIC and E. J. Rogan, Reg. III
Dates: June 30 and July 1, 1976

Plant Personnel: Mr. John Boettger, Assistant Superintendent and
Mr. Ed Shervin, Superintendent (absent)

A. Field Observations and Reéu]ts for the Philadelphia Water Treatment
Plants '

The Torresdale water treatment plant is a complete, large-scale facility

with a rated capacity of around 282 MGD. However, peak rate at the Torresdale
Plant can be as high as 423 MGD. Unit operations include withdrawal of
Delaware River waters through tide or sluice gates; bar screens; traveling
screens; prechlorination by chlorine gas or by chlorine dioxide; a pre-
settling basin holding up to 12 hours of plant flow; a Tow 1ift pumping
station having a 360 MGD capacity; addition of ferric or ferrous chloride,
lime, carbon, chlorine or chlorine dioxide; rapid mixing for a few seconds
followed by slow mixing and flocculation for 45 minutes or longer in eight
chambers; four settling basins having a total of 40 MG capacity and pro-
viding 2.5 hours of plant detention; up to 94 rapid sand filter beds

capable of passing through 282 MGD water; final addition of 1ime, fluoride,
chlorine or chlorine dioxide as post treatment; and five filtered water
storage basins holding up to 193 MG water before release into the Philadelphia .
water distribution system. The Torresdale plant around the time of the

EPA visit was experiencing a peak daily water demand around 280 MGD,

and on the day of the visit was exceeding peaks of 360 MGD.

The City of Philadelphia through its three water treatment plants
(Torresdale, Belmont and Queen Lane) serves a population of around 2.0
million persons plus heavy industrial usage. Approximately 40%

this supply is derived from the Delaware River through Torresdale. The
remainder is derived from the Schuylkill River via the Belmont and Queen



Lane water treatment plants. The Torresdale plant within the city
generally- serves municipal and industrial customers east of Broad
Street. Delaware River water compared to Schuylkill River water contains
only half as much hardness as the latter. Delaware River water averages
about 100 mg/1 hardness vs 165 mg/1 for the Schuylkill. :

A series of butterfly valves actually control the entry of Delaware

River water into the large earthen presedimentation basin at Torresdale
of approximately 140 MG capacity. River water is received into the
Torresdale facility on the rising tide. Thusly, M and I discharges

from a number of miles downriver including the Philadelphia NE STP
together with upstream sources can enter and affect the Torresdale

Works. Delaware River water is drawn through a tide gate which opens
when there is a 6 inch differential between the River and the pre-
cedimentation basin. The intake is shut when the differential eventually
becomes 2 inches or less between the River and the basin. Mr. Boettger
indicated water is taken into the Torresdale plant over 2 tide cycles

per day. Each cycle is about 8 hours in duration which means water is
drawn into the plant about 16 out of every 25 hours. However occasionaily
an entire cycle may be missed, i.e. no water is drawn into the pre-
sedimentation basin. Intake flow rates may range upward to 600 MGD and
the zone of influence of the takeoff may extend as far as the center
channel of the River.

The City people were asked if the Torresdale intake could be sampled
without chlorine being present. Mr. Boettger reported that chlorine
backs up through the intake and even into the River. In subsequent
conversation with Mr. Alan Hess of the City Water Department (Chief of
Water Treatment at 3110 W. Queen Lane), we were however told that a
chlorine-free sample could probably be obtained ahead of the traveling
screen being careful to stay clear of a chlorinated backwash return on
the same screen. Intake water can be sampled if desired between the
initial gate and the bar screens. The Water Company has installed a
continuous recording turbidometer at this particular intake location.

Prechlorination is practiced immediately before the supply enters the
presedimentation basin. The Company in previous years had employed
breakpoint chlorination but this had been discontinued in favor of
maintaining a reasonable combined chlorine just short of obtaining a
chlorine residual. Torresdale employs about 20 1b. chlorine/MG water
equivalent to a dosage of + 2 mg/1 for prechlorination purposes.
Effluent from the presedimentation basin to flocculation contains in the
range of 0.15 to 0.50 mg/1 total or combined chlorine and 0.0 to 0.05
mg/1 free chlorine. ~

Delaware River waters have a slightly higher pH compared to the Schuylkill
and this may be part of the reason why iron chlorides are used as the
coagulant agent at Torresdale vs alum salts used at the Belmont and

Queen Lane water plants. The pH of the Torresdale finished water is
around 8.4.



The presedimentation basin is dredged or cleaned about once every seven
years. This basin additionally receives the backwashes and sludges from
inside the plant. Chemical treatment residues are planned in the future
to be directed into a separate settling basin and transferred out of the
presedimentation basin. :

Chlorine is again added following presettling and just prior to floccu-
lation at the rate of 35 to 50 1b/MG. Breakpoint is exceeded with the
free chlorine residual reaching a level of 2.0 to 2.2 mg/1. Free chlorine
is eventually reduced to 1.2 to 1.3 mg/1 near the end of the water
treatment plant. Immediately following chlorine, lime is added at the
rate of about 170 1b/MG water. Crude pebble lime received at the Torresdale
plant is slaked prior to use. The lime causes the pH of the treatient
process to rise to 9.0 to 9.4. Ferric chloride is then added at the

rate of 70 1b (MG/dry 1bs. of FeC]BY. The ferric chloride is actually a
waste liguid byproduct derived from titanium dioxide manufactured at
DuPont's Edgemore plant in Wilmington, Delaware. The Philadelphia Water
Department hopes in the future to use the FeCl, waste product at its
 Belmont and Queen Lane water treatment plants because it is considerably
cheaper than conventional flocculating chemicals.

Polyelectrolytes, ammonia and activated carbon represent other chemicals
added after flocculation but before the sand filters. No polyelectrolytes
are used on a routine basis but the Water Department is experimenting
with a few different types. Ammonia has been introduced in the past at
the end of the settling basins when tastes and odors were high. Ammonia
was stopped in January of this year because of cost. Approximately one
part of ammonia was added for each 4 parts of chlorine residual, say 0.4
mg/1 ammonia for each 1.6 mg/1 chlorine residual. When ammonia dosage is
kept on the lcw side, the tendency is to form monochloramines which are
preferred to di- and trichloramines. The higher operating Ph's also
favor the formation of the mono form over the di- and tri-forms.

Powdered activated carbon was added for approximately 6 weeks around
April, 1975 following strange odors in the Delaware River water supply

at that time. Critical months for tastes and odors in Philadelphia's
~water supplies more often than not seem to be March through May, that is
in early-spring. PAC, mostly of the Westvaco type, was introduced in

the spring of 1975 at the rate of about 50 1b/MG but only for a relatively
limited time. The City's consultant did not attach any great advantages
in using activated carbon. Carbon addition was made either just ahead

of the rapid mixers or at the end of the four settling basins.

Final chemical conditioning at Torresdale is made following the sand
filters on the water being directed into the five filtered water storage
basins. Chlorine and fluoride are added at this final point. Post-
chlorination usually amounts to about 4 to 10 1bs/MG. Flugro-salicylic
acid is added at the approximate rate of one gallon of 24% acid for

each 1 MG water. The Department strives for 1.2 to 1.4 mg/1 chlorine
residual and about 1.0 mg/1 fluoride in the final treated waters.



The City is believed to have conducted considerable collection and
analysis -of_trace organics especially in their water supplies but these
results will be difficult to obtain. Two of the more important trace
organics found in the Torresdale supply include chloroform and BCEE
veported in 1975. The City conducts weekly sampling on the Delaware
River together with river stations close to the Torresdale intake.
_River samples are analyzed for pH, alkalinity, conductance, chlorides,
Nitrogen series, BOD, DO, COD, phenols, phosphates, temperature, turbidity,
Al, cd, Ca, Hg, Cr, Cu, Fe, Mn, Pb, Zn, Co, Hg, Ag, Ni, Ba, total and
fecal coliforms. The Torresdale intake is analyzed routinely for
various parameters some of which include 304, Si, Na, K, total and
filterable solids, Fe, Mn, filtered color and C0,. The intake is
sampled at the tide gate before pre-chlorination.

B. Recommendations and Comments from Reports of Surveyﬁof the Philadelphia
Water Supply Systems Made By the EPA, Region III in April 1972 and
in June 1973

1) The City initiated a cooperative agreement with Drexel University
in the amount of $25,000 for a comprehensive monitoring program on
organic compounds in the finished water. Purpose of this program
was to identify and quantify an organics problem, association of
these organics with taste and odor and to observe fluctuations
caused by upstream and natural sources. Special laboratory
facilities for liquid extraction of organics were placed under
development at the Torresdale Plant.

2) "Through the use of a steady-state continuity model, the Water
Department has determined that the effluent from the Northeast
Water Pollution Control Plant does affect the raw water quality at
the Torresdale intake, particularly during low flow conditions." At
a meeting in August, 1976, City of Philadelphia personnel would gg;_‘gﬁ
confirm the above statement.

3) "It is recommended that tracer studies be conducted on effluent
from the Northeast Water Pollution Control Plant in order to
demonstrate the effects on raw water quality at the Torresdale
jntake. An attempt should be made to correlate the effects with
increased chemical costs."

4) The intake for the Torresdale Plant normally receives water from
the Delaware River on the flood tide. Consequently downstream
sources of pollution such as the NE STP, the Rohm and Haas Co., and
the Allied Chemical Co. are of interest since their discharges
could adversely affect water quality at the Torresdale intake.
Extent of upstream migration of these discharges during flood
tide and their degree of influence on water quality in the vicinity
of the intake are unknown. The processes in the water treatment
train should be based upon the quality of the raw water. Therefore,
all factors which influence the quality of the raw water should be
thoroughly evaluated.




5)

6)

The Water Department samples raw and finished waters at its water
treatment plants by a new technique designed to measure organic
concentrations in water. Results showed as follows for the finished
water supplies:

Carbon Chloroform Carbon Alcohol
Extract, (mg/1) Extract,(mg/1)

Schuylkill River 0.7 2.3
Delaware River 0.5 1.2

Results were generally in excess of the then-established limits of

0.3 mg/1 and 1.5 mg/1 respectively of CCE and CAE. However, these
1imits were based upon a high flow rate method of sample collection
and were consequently considered too stringent for the new sampling
and analysis techniques that were utilized by the City of Philadelphia.
The results did lead to the consideration that further means should

be taken to reducing organic content of finished water. Organic
materials were deemed responsible for taste and odor, and additionaily
it was reported that CCE contains toxic materials such as pesticides
and petrochemicals. CAE although partially measuring naturally-
occurring substances, was reported as a caustive agent 1in shortening
1ife in rates. -

It is recommended that the relative removal efficiencies of the
various unit operations at the three water treatment plants be
evaluated with respect to organic materials. Such results would
provide a meaningful basis for possible alteration or addition of
unit processes in the treatment train in order to satisfactorily
reduce the level of organics in the finished waters.

Trace Organics Investigations and Analysis, City of Phi]adelphfa
And Drexel University Lo

Cooperative studies were undertaken with Drexel University in 1972
or before, dealing with the isolation, identification and removal
of organic substances in the Philadelphia water supplies. Some
$186,000 was budgeted for organic pollutants and optimization of
treatment processes in removing trace organic compounds over the
period of November 1972 through November 1975.

In 1972-1973, study was directed to developing analytical methods
for monitoring organoleptic compounds and a rapid organoleptic

- testing method. The latter consisted of an odor panel receiving a

known concentration of the compound being tested in distilled water
and pouring this solution into a spray nozzle bottle which in turn
was pressured with nitrogen. When the vapor from the solution
comes into equilibrium, the panelist then sprays and smells the



cc:

sample. The panelists were shown to respond well to identifying
odors. Three analytical methods were particularly developed for
the extraction and concentration of trace organics. The first
method involves use of a Rohm and Haas XAD-2 macroreticular resin
with ether extraction, the concentrate then injected into a gas
chromatograph together with mass spectrophotometer. The second
method utilizes continuous or batch chloroform liquid-liquid
extraction to extract trace organics from water. The chloroform
extract is concentrated and analyzed by GC. The third method-head .

gas analysis, is specific for volatile organics. A water sample is

heated and the gas vapor withdrawn into a head gas container. The
City augments its GC-MS capabilities with Rohm and Haas instru-
mentation. Interpretation of mass spectral data has been greatly
improved by use of the Cornell University STIRS and PBM Systems.
Many trace organics have been isolated and identified to date by
the City of Philadelphia investigations.

Advanced Water Treatment Pilot Plant at Torresdale

Construction of a 30,000 gpd research pilot plant was started at the
Torresdale water treatment plant in mid-1975. This special facility
at a cost of around $300,000 is expected to be completed in September
1976. The pilot facility is constructed of stainless steel, glass
and teflon. The pilot plant is essentially installed inside the NE
end of the filter gallery at the Torresdale plant. Water will be
pumped from the Delaware River some 3,000 feet to a raw water basin
and from the raw water basin to a stainless steel circular clarifier.
From the clarifier, the water travels to two stainless steel and

~glass rectangular rapid sand filters. Glass adsorption columns

filled with activated carbon and macroreticular resins follow the
rapid sand filters. The various types of chemicals to be used at
the pilot plant will include chlorine, chlorine dioxide, ozone,
coagulants, polyelectrolytes, ammonia, 1lime, and powdered activated
carbon. Concentration of trace organics and subsequent analysis
will be undertaken by analytical resin columns, continuous liquid-
Tiquid extraction, and the head gas method.

Edmund J. Struzeski, Jr.

Gallagher
Blackman
Struzeski
Vincent '
Penningtont///
Ha P

Files
Region III (2)



APPENDIX C
DYE DILUTION TECHNIQUE FOR FLOW MEASUREMENT



DYE DILUTION TECHNIQUE FOR FLOW MEASUREMENT

Flow determinations were made using dye dilution with fluorometric

detection technique. In this procedur:, a dye of known concentration is
| injected at constant rate upstream of the sample site, an adequate
distance to insure mixing. Samples are collected and the dye concen-
tration is determined by a fluorometer. Knowing the dye injection rate,
initial dye concentration, and comcentration after the dye has mixed
with the wastewater flow, the flow can be calculated.

The G. K. Turner Model III fluorometer was used. Calibration of
the fluorometer was accomplished daily using dye standards prepared in
the NEIC Yaboratory. Rhodamine WT dye was used due to its low sorptive
tendency and stability under varying pH conditions.

Background investigations of all stations were conducted to deter-
mine if any substances in the waste stream weuld fluoresce in the range
. that could induce errors in f)ow determinations. Background samples
were taken each time samples for flow determination'were collected. The
fluorescence measured on background samples was subtracted from the
fluorescence measured on the flow samples.

Spzcial precautions taken to insure against interference in flow
measurements consisted of: 1) cuvettes triple rinsed with distilled
water between cach sample; 2) cuvettes clezned daily with solvent; 3)
Cuvettes filled with distilled water and fluorescence measured twice
daily to insure against contamination from operator handling; 4) fluoro-

meter checked for "Q" reference between each reading and after use,
using "0" reference blank

of indicator to el

; 5) all readings were taken on upward movement

ninate any error dye to gear "slop;" and 6) rubber
gloves were worn when handling raw dye to avoid centamination during
fluorcmotor op2ration. )



Dye was injected into the Somerset Low Level Interceptor (SLL) and
sampled for fluorescence downsewer after completely mixing with the SLL
flow. Further downsewer, after the SLL flow has completely mixed with
the Frankford Low Level Interceptor (FLL) flow, fluorescence was determined
and the combined flow of SLL and FLL calculated. The difference in the
combined flow (SLL + FLL) and the SLL flow is equal to the FLL flow.

Some of the combined SLL plus FLL flow is bypassed [Figure 2] to
the Delaware Low Level (DLL) influent channel. The quantify of flow
bypassed was determined by taking the difference between the combined
SLL plus FLL flow and the flow measured by the venturi meter associated
with pumps 4, 5, and 6. Similarly the DLL flow was determined by
subtracting the bypassed flow from the flow measured by the venturi
meters associated with pumps 1, 2, 3, 7, 8, and 9. The Frankford High
Level (FHL) Interceptor flow was determined directly by a venturi meter.



BYPASS

—_—

BAR SCREENS

A T

GRIT CHAMBERS

WET WELL WET WELL

6f 5 1y 28 3§ 7{ 8] 9

S
//\ _

e
//(/\ Lo
. = S

%,\

VENTURI METERS

F.H.L S .

To PRIMARY Y
SETTLING BASINS

Figure 2. Schematic Diagram — |Influent Works

Philadelphia Northeast WPCP



APPENDIX D
CHAIN OF CUSTODY PROCEDURES



ENVIRONMENTAL PROTECTION AGENCY
NATIONAL ENFORCEMENT INVESTIGATIONS CENTER

CHAIN OF CUSTODY PROCEDURES
June 1, 1975

GENERAL

The evidence gathering portion of a survey should be characterized by the minimum
number of samples required to give a fair representation of the effluent or water body
from which taken. To the extent possible, the quantity of samples and sample loca-
tions will be determined prior to the survey.

Chain of Custody procedures must be followed to maintain the documentation necessary
to trace sample possession from the time taken until the evidence is introduced into
court, A sample is in your "custody" if:

1. It is in your actual physical possession, or
2. It is in your view, after being %n your physical possession, or

3. It was in your physical possession and then you locked it up in a manner so
that no one could tamper with it.

A11 survey participants will receive a copy of the survey study plan and will be
knowledgeable of its contents prior to the survey. A pre-survey briefing will be held
to re-appraise all participants of the survey objectives, sample locations and Chain

of Custody procedures. After all Chain of Custody samples are collected, a de-briefing
will be held in the field to determine adherence to Chain of Custody procedures and
whether additional evidénce type samples are required.

SAMPLE COLLECTION

1. To the maximum extent achievable, as few people as possible should handle
the sample. . ‘

2. Stream and effluent samples shall be obtained, using standard field sampling
techniques.

3. Sample-tags (Exhibit I) shall be securely attached to the sample container
at the time the complete sample is collected and shall contain, at a minimum,
the following information: station number, station location, data taken,
time taken, type of sample, sequence number (first sample of the day -
sequence No. 1, second sample - sequence No. 2, etc.), analyses required and
samplers. The tags must be legibly filled out in ballpoint (waterproof ink).

4. Blank samples shaTl also be taken with preservatives which will be analyzed
by the laboratory to exclude the possibility of container or preservative
contamination.

5. . A pre-printed, bound Field Data Record logbook shall be maintained to re-
cord field measurements and other pertinent information necessary to refresh
the sampler's memory in the event he later takes the stand to testify re-
garding his actions during the evidence gathering activity. A separate
set of field notevooks shall be maintained for each survey and stored in a
safe place where they could be protected and accounted for at all times.
Standard formats (Exhibits II and III) have been established to minimize
field entries and include the date, time, survey, type of samples taken,
volume of each sample, type of analysis, sample numbers, preservatives,
sample location and field measurements such as temperature, conductivity,



DO, pH, flow and any other pertinent information or observations. The
tentrles shall be signed by the field sampler. The preparation and conser-
vation of the field logbooks during the survey will be the responsibility
of the survey coordinator. Once the survey is complete, field logs will be
retained by the survey coordinator, or his designated representative, as a
part of the permanent record.

The field sampler is responsible for the care and custody of the samples
collected until properly dispatched to the receiving laboratory or turned
over to an assigned custodian. He must assure that each container is in his
physical possession or in his view at all times, or locked in such a place
and manner that no one can tamper with it.

Colored slides or photographs should be taken which would visually show the